
CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD 
CENTRAL VALLEY REGION 

 
ORDER R5-2013-0010 

 
WASTE DISCHARGE REQUIREMENTS 

 
FOR 

IRONHOUSE SANITARY DISTRICT 
IRONHOUSE WATER RECYCLING FACILITY 

CONTRA COSTA COUNTY 
 
The California Regional Water Quality Control Regional Board, Central Valley Region, 
(hereafter Central Valley Water Board) finds that: 
 
1. On 11 April 2011, Ironhouse Sanitary District submitted a Report of Waste Discharge 

(RWD) to apply for revised Waste Discharge Requirements (WDRs).  An 
antidegradation analysis was submitted on 16 March 2012 and an RWD addendum 
was submitted on 13 April 2012.  Additional information to complete the RWD was 
received in September and October 2012. 
 

2. Ironhouse Sanitary District (hereafter “Discharger”) owns and operates the Water 
Recycling Facility (WRF) and is responsible for compliance with these Waste 
Discharge Requirements (WDRs).   

 
3. The Ironhouse WRF is at 450 Walnut Meadows Drive in Oakley (Section 24, T2N, 

R2E, MDB&M).  The WRF occupies Assessor’s Parcel Numbers (APN) 037-170-009, 
037-170-010, 037-191-033, 037-191-034, 037-192-009, 037-192-011, 027-030-001, 
027-030-002, 027-030-003, 027-040-001, 027-050-002, as shown on Attachment A, 
which is attached hereto and made part of this Order by reference.   
 

4. WDRs Order 5-01-237, adopted by the Central Valley Water Board on 
7 September 2001, prescribes requirements for the WRF.  Order 5-01-237 allows an 
average daily effluent flow of 2.0 million gallons per day (MGD) and a maximum daily 
effluent flow of 2.5 MGD.  Since the adoption of the current WDRs, the Discharger 
has constructed a new wastewater treatment plant, reduced the area used for land 
application of treated effluent, and obtained a National Pollutant Discharge Elimination 
System permit (Order R5-2008-0057, NPDES CA0085260) to regulate discharges of 
tertiary disinfected effluent to the San Joaquin River.  Therefore, Order 5-01-237 will 
be rescinded and replaced with this Order. 

Facility and Discharge Regulated Under Previous WDRs 

5. The WRF treats and recycles residential and commercial domestic wastewater from 
the City of Oakley, Bethel Island, and some unincorporated areas of Contra Costa 
County.  There are approximately 11,750 residential equivalent dwelling units (EDUs) 
and 2,500 commercial EDUs connected to the sewer system. 

 



WASTE DISCHARGE REQUIREMENTS ORDER R5-2013-0010 -2- 
IRONHOUSE SANITARY DISTRICT 
IRONHOUSE WATER RECYCLING FACILITY 
CONTRA COSTA COUNTY 
 
 
6. Prior to July 2011, the wastewater treatment plant (WWTP) portion of the WRF 

consisted of a headworks that provided primary solids removal, four aerated treatment 
ponds, and two effluent storage ponds.  The unlined aerated ponds had a surface 
area of approximately 7.5 acres and were operated as two two-stage aerated pond 
systems run in parallel with a detention time of approximately 2.7 days to provide 
secondary treatment.  The previous treatment ponds are shown on Attachment B, 
which is attached hereto and made part of this Order by reference. 

7. Secondary treated wastewater was held in the effluent storage ponds prior to being 
recycled for irrigation of fodder crops.  The storage ponds have a capacity of 
approximately 350 acre-feet with three feet of freeboard and were constructed with a 
low permeability, continuous, vertical cutoff wall along the centerline of the levees.  
The cutoff walls extend below the surrounding ground surface and are keyed into the 
native clay underlying the site. 

8. Wastewater was disinfected with sodium hypochlorite prior to discharge to the 
mainland or Jersey Island land application area (LAA).  Approximately, 166 acres of 
LAA were located on the mainland adjacent to the treatment plant and 434 acres were 
located on Jersey Island.  The Jersey Island LAA incrementally increased from 350 
acres to 434 acres between 2001 and 2006.  The Jersey Island LAA is shown on 
Attachment C, which is attached hereto and made part of this Order by reference. 

9. The previous WDRs set an average monthly effluent flow limit of 2.0 MGD and 
allowed an increase to up to 3.0 MGD upon expansion of the Jersey Island land 
application area (LAA) and a revised water balance capacity analysis approved by the 
Executive Officer.  Completed expansions of the Jersey Island LAA were approved in 
September 2003, September 2005, and July 2006.  The July 2006 water balance 
showed a capacity of 2.7 MGD as a monthly average.  The following table 
summarizes annual average influent flow rates from 2007 through 2011. 

Year 
Total Annual Flow 

(MG) 
Average Daily Flow 

(MGD) 
ADWF 1 
(MGD) 

2007 960 2.63 2.62 
2008 905 2.48 2.44 
2009 873 2.39 2.30 
2010 891 2.44 2.33 
20112 936 2.56 2.33 

1 Average Dry Weather Flow calculated as average daily flow for months June through September. 
2 Due to construction of the new WWTP partially treated effluent was temporarily stored in the South 

Pond.  Higher influent flows where recorded from October through December when the stored 
effluent was routed back to the headworks.  



WASTE DISCHARGE REQUIREMENTS ORDER R5-2013-0010 -3- 
IRONHOUSE SANITARY DISTRICT 
IRONHOUSE WATER RECYCLING FACILITY 
CONTRA COSTA COUNTY 
 
 
10.  The former Contra Costa County Sanitation District No. 15 wastewater treatment 

ponds on the mainland, south of Bethel Island, are used for emergency storage of 
untreated wastewater from Bethel Island and during sewer system maintenance on 
Bethel Island.  Wastewater discharged to these ponds is conveyed to the WWTP as 
soon as conveyance capacity is available. 

11. The average influent wastewater character is summarized in the table below based on 
monitoring data submitted by the Discharger for January 2007 through 
December 2011. 

Year 
Annual Average of Influent Data 

BOD 
(mg/L) 

TSS 
(mg/L) 

TDS 
(mg/L) 

2007 234 231 646 
2008 255 245 743 
2009 275 239 701 
2010 288 254 664 
2011 272 4141 647 

1 The Discharger reports that a leaking drain valve allowed mixed liquor from the aeration basins to 
be routed back to the headworks.  The leaking drain valve has been fixed and the influent sampling 
location has been moved upstream of the headworks. 

12. The average effluent quality discharged to the LAA prior to completion of the new 
WWTP is summarized in the following table based on monitoring data submitted by 
the Discharger for January 2007 through July 2011. 

 Annual Average of Effluent Data 

Year 
BOD 

(mg/L) 
Nitrate-N 

(mg/L) 
TKN 

(mg/L) 
TDS 

(mg/L) 
Total Coliform 

(MPN/100mL) 1 pH 

2007 24 4.2 22 724 4.0 7.2 
2008 27 3.5 24 792 7.2 7.2 
2009 25 2.3 23 845 1.2 7.4 
2010 25 1.1 29 807 2.0 7.5 
20112 21 0.4 35 740 2.4 7.5 

1 Half the detection limit (1 MPN/100ml) was used to calculate the average for values reported as 
<2 MPN/100mL 

2 Average from January through July prior to operation of new WWTP. 

 

 



WASTE DISCHARGE REQUIREMENTS ORDER R5-2013-0010 -4- 
IRONHOUSE SANITARY DISTRICT 
IRONHOUSE WATER RECYCLING FACILITY 
CONTRA COSTA COUNTY 
 
 

Changes in the Facility and Discharge 

13. The Discharger has constructed a new WWTP that began operation in July 2011.  The 
new WWTP consists of an updated headworks, tertiary treatment, and ultraviolet 
disinfection.  The new WWTP site location is shown on Attachment B and a flow 
schematic of the treatment process is shown on Attachment D, which is attached 
hereto and made part of this Order by reference. 

14. The new WWTP was designed to meet anticipated growth through year 2025 with a 
treatment capacity of 4.3 MGD average dry weather flow and 8.6 MGD maximum wet 
weather flow.  The WWTP is designed with redundancy to maintain treatment and 
flow capacity during routine maintenance and emergency conditions. 

15. The headworks consists of an influent pump station with emergency backup pumps.  
Primary solids removal is achieved through two six millimeter coarse screens, a 
vortex grit removal system, and three one millimeter drum screens.  Screened solids 
and grit are stored in dumpsters prior to being disposed of in a landfill. 

16. In case of high influent flows that exceed treatment capacity, influent wastewater can 
be routed to the South Pond for emergency storage.  Once capacity is available, 
wastewater from the South Pond is routed back to the headworks. 

17. Approximately 8,940 dry tons of sludge was removed from the four former aerated 
ponds.  These ponds are being backfilled as material becomes available from a local 
excavation/construction project.   

18. The updated biological treatment system consists of anoxic basins, aeration basins, 
and membrane bioreactor (MBR) basins to achieve tertiary treatment with membrane 
filtration.  The treatment basins are constructed of reinforced concrete.  Filtered 
effluent flows to a backpulse tank prior to disinfection.  Water from the backpulse tank 
is used as needed for plant utility water and to backwash and/or clean the membrane 
filters. 

19. The Discharger no longer adds sodium hypochlorite for effluent disinfection and has 
constructed a UV disinfection system, which consists of two open channels with three 
banks of UV lights in each channel.  The UV disinfection system is designed for a 
minimum dose of 80 millijoules per square centimeter (mJ/cm2) and was approved by 
the California Department of Public Health in a 16 July 2012 letter.   

20. The Discharger uses sodium hypochlorite for MBR membrane maintenance.  The 
WWTP is also plumbed to use sodium hypochlorite for odor control and disinfection of 
plant utility water but the Discharger has not needed to do so since operations began 
in July 2011. 



WASTE DISCHARGE REQUIREMENTS ORDER R5-2013-0010 -5- 
IRONHOUSE SANITARY DISTRICT 
IRONHOUSE WATER RECYCLING FACILITY 
CONTRA COSTA COUNTY 
 
 
21. Tertiary disinfected wastewater is either stored in the North Pond prior to application to 

the Jersey Island LAA via the LAA Supply Pump Station or pumped directly to the 
Jersey Island LAA via the WWTP Effluent Pump Station.  Discharge to the San 
Joaquin River occurs under separate NPDES requirements when discharge to the 
LAA is not feasible. 

22. When the effluent quality does not meet the effluent limitations of this Order or the 
NPDES permit, effluent will be routed to the South Pond for storage prior to being 
reintroduced to the headworks. 

23. Effluent monitoring data from operation of the new WWTP are summarized in the 
following table. 

 Newly Constructed WWTP Monthly Average Effluent Data 

Date 
BOD 

(mg/L) 
Nitrate-N 

(mg/L) 
TKN 

(mg/L) 
TDS 

(mg/L) 
Total Coliform 

(MPN/100mL) 1 pH 

Aug 2011 9 1.5 5.5 581 5 8.0 
Sep 2011 ND 2.1 3.2 698 ND 8.5 
Oct 2011 ND 6.2 0.89 545 ND 7.4 
Nov 2011 0.2 4.9 NA 560 ND NA 
Dec 2011 ND 9.3 0.53 572 ND 7.2 
Jan 2012 0.4 8.4 0.78 583 0.5 7.0 
Feb 2012 ND 7.3 0.69 611 ND 6.9 
Mar 2012 ND 7.1 0.8 606 ND 6.9 
Apr 2012 ND 8.2 0.9 645 ND 7.0 
May 2012 8 6.2 2.8 616 ND 7.0 
Jun 2012 6 6.6 1.0 582 ND 7.0 

Average < 3.0 6.2 1.7 600 <2.0 7.3 
ND = not detected. 
NA = not available. 

The newly constructed WWTP has resulted in improved effluent quality for all 
constituents except nitrate, which has approximately doubled.  However, the increase 
in nitrate is associated with a significant decrease in TKN from about 25 mg/L to less 
than 2 mg/L on average due to increased nitrification, which has resulted in an overall 
reduction of total nitrogen in the effluent. 



WASTE DISCHARGE REQUIREMENTS ORDER R5-2013-0010 -6- 
IRONHOUSE SANITARY DISTRICT 
IRONHOUSE WATER RECYCLING FACILITY 
CONTRA COSTA COUNTY 
 
 

The effluent TDS concentration has also decreased from 2007 levels.  However, 
effluent TDS partly depends on the domestic source water quality.  The Discharger 
states that water softener usage has decreased since 2007 due to the economic 
decline and that there are a number of vacant foreclosed homes that have water 
softeners.  When existing and new water softeners come online, the TDS 
concentration is expected to increase. 

24. The hydraulic capacity of the WRF is not limited by the constraints of land disposal 
and storage because the Discharger is able to discharge to the San Joaquin River 
year round under the NPDES permit.  This Order sets an influent flow limit at the 
design treatment capacity of 4.3 MGD average dry weather flow, which is the same 
flow limit as the NPDES permit.  

25. Wasted sludge from the biological treatment system is dewatered using belt filter 
presses.  The dried biosolids will either be applied to the LAA as a soil amendment 
when weather permits or disposed at a landfill.  Biosolids will be stored in covered 
tractor trailers at the WWTP site so that no runoff or leachate from the storage 
containers will occur. 

26. The Discharger estimates that the WWTP produces approximately 73 dry tons of 
biosolids each month.  The previous Order allowed the Discharger to apply biosolids 
as soil amendment to the mainland and Jersey Island LAA fields and this Order also 
allows the land application of biosolids to mainland and Jersey Island LAA fields.  The 
Discharger states that metal concentrations have increased in the biosolids and 
decreased in the effluent as a result of the change to membrane filtration.  The most 
recent biosolids sampling occurred on 15 August 2011 and the results are 
summarized in the following table. 

 
Constituent 

Concentration 1 
(mg/Kg)  

 
Constituent 

Concentration 1 
(mg/Kg) 

Antimony <2.0  Lead 1.1 
Arsenic <2.0  Molybdenum 1.4 
Barium 31  Nickel 2.1 
Beryllium <0.20  Selenium <2.0 
Cadmium <0.20  Silver <1.0 
Chromium, total 2.0  Thallium <2.0 
Cobalt <0.4  Vanadium 0.86 
Copper 39  Zinc 85 
1 Measured on a wet weight basis. 
ND = not detected. 

27. The Discharger periodically takes water treatment (alum) sludge from three Contra 
Costa Water District water treatment plants.  The sludge is stockpiled on Jersey 
Island prior to being used for maintaining levees on Jersey Island.  The water 
treatment sludge storage area is shown on Attachment C. 



WASTE DISCHARGE REQUIREMENTS ORDER R5-2013-0010 -7- 
IRONHOUSE SANITARY DISTRICT 
IRONHOUSE WATER RECYCLING FACILITY 
CONTRA COSTA COUNTY 
 
 

Land Application Area 

28. Tertiary disinfected wastewater is recycled on the Jersey Island LAA to grow fodder 
crops.  The Discharger has ceased use of the mainland LAA for water recycling.  The 
mainland area is approximately 165 acres and will be used to grow crops from natural 
precipitation.  This Order allows certain mainland monitoring wells to be abandoned if 
requested by the Discharger (see Attachment C). 

29. This Order does not prohibit future irrigation of the mainland LAA fields with treated 
wastewater.  However, this Order requires the Discharger to submit a LAA Expansion 
Workplan, which requires approval prior to reinstating effluent recycling on the 
mainland LAA fields.  If the Discharger proposes to reinstate wastewater recycling on 
the mainland LAA, the workplan requires an evaluation of whether groundwater 
monitoring wells need to be installed.   

30. Jersey Island is an approximately 3,500 acre subsided island below the flow level of 
the San Joaquin River and has a land surface 6 to 11 feet below mean sea level.  
Reclamation District 830 maintains the levees that surround the island and dewaters 
the island using a network of interceptor ditches that drain to the northern pumping 
station.  The ditches and pump station are used continuously to keep the shallow 
groundwater below the land surface.  Attachment C shows the Jersey Island LAA. 

31. The Jersey Island LAA previously consisted of 29 fields (numbered 1 through 23 and 
30 through 35) totaling 435 acres.  The Discharger proposes to no longer recycle 
treated wastewater on fields 7, 15, 16, 17, 18, and 19 due to poor soil conditions.  The 
resulting acreage of the Jersey Island LAA will be approximately 335 acres.  The 
Discharger proposes to apply biosolids and/or commercial fertilizer to the LAA for soil 
[...]
7. For each discrete biosolids application field: 
a. Total cumulative metals loading rates as of the end of the previous calendar 

year; 
b. Calculation of the total metals and nitrogen loading rates for the year; 
c. The cumulative metals loading rates since biosolids land application began; and  
d. The cumulative metals loading rates to date as a percentage of the cumulative 

metals loading limits. 
8. A digital database (Microsoft Excel) containing historic influent, effluent, water supply, 

biosolids and groundwater data. 
9. An evaluation of the performance of the WWTF, including discussion of capacity issues, 

infiltration and inflow rates, nuisance conditions, and a forecast of the flows anticipated in 
the next year, as described in Standard Provision E.4 

10. A discussion of compliance and the corrective actions taken, as well as any planned or 
proposed actions needed to bring the discharge into full compliance with the waste 
discharge requirements.    

11. Summary of information on the disposal of sludge and/or solid waste.  The results from 
any sludge monitoring required by the disposal facility. 

12. A copy of the certification for each certified wastewater treatment plant operator working 
at the facility and a statement about whether the Discharger is in compliance with Title 23, 
CCR, Division 3, Chapter 26. 

13. Equipment maintenance and calibration records, as described in Standard Provision C.4. 
14. A statement of when the O&M Manual was last reviewed for adequacy and a description 

of any changes made during the year. 
 
A transmittal letter shall accompany each self-monitoring report.  The letter shall include a 
discussion of all violations of the WDRs or this MRP during the reporting period and actions 
taken or planned for correcting each violation.  If the Discharger has previously submitted a 
report describing corrective actions taken and/or a time schedule for implementing the 
corrective actions, reference to the previous correspondence will be satisfactory.   Pursuant to 
Section B.3 of the Standard Provisions and General Reporting Requirements, the transmittal 
letter shall contain a statement by the Discharger or the Discharger’s authorized agent 
certifying under penalty of perjury that the report is true, accurate and complete to the best of 
the signer’s knowledge. 

 



MONITORING AND REPORTING PROGRAM R5-2013-0010 10 
IRONHOUSE SANITARY DISTRACT 
IRONHOUSE WATER RECYCLING FACILITY 
CONTRA COSTA COUNTY 
 
 

 

The Discharger shall implement the above monitoring program as of the date of this Order.   
 
 

Ordered by:    
  PAMELA C. CREEDON, Executive Officer 

 
 
  1 February 2013  
  (Date) 



BIOSOLIDS MONITORING RESULTS

Estimated Total Mass 4  dry tons this calendar year

Required EPA Certification Frequency

Stabilization Method

Pathogen Reduction Method 8

Vector Attraction Reduction Option 9

Sampling Information
1 Lab Sample ID
2 Sampler's Sample ID
3 Sampler

Sample Date

Analysis Date

Analytical Result Wet Basis Dry Basis Wet Basis Dry Basis Wet Basis Dry Basis Wet Basis Dry Basis Wet Basis Dry Basis Wet Basis Dry Basis 

Fecal coliform, MPN/g

Total solids, percent

Total nitrogen, mg/Kg

Ammonia nitrogen, mg/Kg

Nitrate nitrogen, mg/Kg

Total phosphorus, mg/Kg

Total potassium, mg/Kg

Nitrogen Loading Rate
5 Mineralization rate, percent
6 Volatilization factor, percent
7 Units conversion factor

PAN, lbs/ton

Footnotes
1 Sample ID assigned by the analytical laboratory. 6 Equals 50% for surface application; 100% for subsurface injection.
2 Sample ID from chain of custody form. 7 Equals 0.002 lbs/ton per mg/Kg.
3 8

4 Estimated mass to be land applied at this site. 9

Biosolids Information

Specify whether sampling was performed by Synagro or generator/generator's 
contractor.

Specify in detail.  For example: "Class B - anaerobic digestion for ___ to ___ days at ___ to ___ 
degrees F (range for past month)".

Specify in detail.  For example: "Option 1 - volatile solids reduction greater than 38%; VS in = 
___, VS out = ___".

OWNER NAME _________
FACILITY NAME __________ Page 1 of 2



5

Sampling Information
1 Lab Sample ID
2 Sampler's Sample ID
3 Sampler

Sample Date

Analysis Date

Metals Analyses

mg/Kg mg/Kg mg/L mg/L mg/Kg
Wet Basis Dry Basis Wet Basis Dry Basis Wet Basis Dry Basis Table 1 Table 3 STLC 10 x STLC TTLC

Arsenic, mg/Kg 75 41 5 50 500

Cadmium, mg/Kg 85 39 1 10 100

Copper, mg/Kg 4,300 1,500 25 250 2,500

Lead, mg/Kg 840 300 5 50 1,000

Mercury, mg/Kg 57 17 0.2 2.0 20

Molybdenum, mg/Kg 75 350 3,500 3,500

Nickel, mg/Kg 420 420 20 200 2,000

Selenium, mg/Kg 100 36 1 10 100

Zinc, mg/Kg 7,500 2,800 250 2,500 5,000

Semi-volatile organic compounds, detections only (mg/Kg)

PCBs/aldrin/dieldrin, detections only (mg/Kg)

Regulatory Limits

40 CFR 503 (dry wt. basis) 22 CCR (wet wt. basis)

Equals 20% for aerobically digested; 30 % for aerobically digested; 25 % for 
aerobically/anaerobically digested; 40% for lime-stabilized. 

OWNER NAME _________
FACILITY NAME __________ Page 2 of 2



MONTHLY FIELD MONITORING RESULTS
Month Year

Field Information
Field ID No.
Gross Acreage
Net Acreage
Crop
Anticipated Planting Date
Anticipated Harvest Date
Anticipated Irrigation Date(s)
Next Allowable Runoff Date

Day of Month Wet Wt. Dry Wt. Wet Wt. Dry Wt. Wet Wt. Dry Wt. Wet Wt. Dry Wt. Wet Wt. Dry Wt. Wet Wt. Dry Wt. Wet Wt. Dry Wt. Wet Wt. Dry Wt. Wet Wt. Dry Wt. Wet Wt. Dry Wt. Wet Wt. Dry Wt. Wet Wt. Dry Wt. Wet Wt. Dry Wt.
1
2
3
4
5
6
7
8
9

10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31

Total Application (tons)

Application Rate (tn/ac)

PAN Application (lb)

PAN Rate (lb/ac)

Phosphorus Rate (lb)

Phosphorus Rate (lb/ac)

Potassium Rate (lb)

Potassium Rate (lb/ac)

Biosolids Application Information 
(tonnage per field)



ANNUAL FIELD ACTIVITIES SUMMARY
Year Field ID Number

Gross Acreage
Net Acreage
Crop
Actual Planting Date
Actual Harvest Date

PAN Applied P Applied K Applied Precipitation Runoff Control Status
Month Date wet tn dry tn tn/ac tn/ac tn/ac gallons inches inches

Totals

Biosolids Applied Irrigation



INFORMATION SHEET 
 
WASTE DISCHARGE REQUIREMENTS R5-2013-0010 
IRONHOUSE SANITARY DISTRICT 
IRONHOUSE WATER RECYCLING FACILITY 
CONTRA COSTA COUNTY 
 
 
Background 
 
Ironhouse Sanitary District (Discharger) owns and operates the Wastewater Treatment and 
Recycling Facility (WWTRF) located at 450 Walnut Meadows Drive in Oakley. The WWTRF 
treats residential and commercial domestic wastewater from the City of Oakley, Bethel 
Island, and some unincorporated areas of Contra Costa County.  There are approximately 
11,750 residential equivalent dwelling units (EDUs) and 2,500 commercial EDUs connected 
to the sewer system. 
 
Prior to July 2011, the wastewater treatment plant (WWTP) consisted of a headworks, four 
aerated treatment ponds, and two effluent storage ponds.   The unlined aerated ponds had 
a surface area of 7.5 acres and provided secondary treatment.  Treated wastewater was 
held in effluent storage ponds prior to being recycled for irrigation of fodder crops.  The 
storage ponds have a capacity of 350 acre-feet and were constructed with a low 
permeability, continuous, vertical cutoff wall along the centerline of the levees.  Wastewater 
was disinfected with sodium hypochlorite prior to discharge to the mainland or Jersey 
Island land application area (LAA).  Approximately, 166 acres of LAA were located on the 
mainland adjacent to the treatment plant and 434 acres were located on Jersey Island. 
 
The previous WDRs set an average monthly flow limit of 2.0 MGD and allowed an increase 
to up to 3.0 MGD upon expansion of the Jersey Island land application area (LAA) and 
approval by the Executive Officer.  Completed expansions of the Jersey Island LAA were 
approved in September 2003, September 2005, and July 2006.  The July 2006 water 
balance showed a capacity of 2.7 MGD as a monthly average. 
 
Changes in the Facility and Discharge 
 
The Discharger constructed a new WWTP that began operation in July 2011 and became 
fully operational in October 2011.  The new WWTP consists of an updated headworks, 
advanced tertiary treatment, and ultraviolet disinfection.  The new WWTP was designed to 
meet anticipated growth through year 2025 with a treatment capacity of 4.3 MGD average 
dry weather flow and 8.6 MGD maximum wet weather flow.   
 
Sludge was removed from the four former aerated ponds, which are being backfilled as 
material becomes available from a local excavation/construction project.  The updated 
biological treatment system consists of anoxic, aeration, and membrane bioreactor (MBR) 
basins and achieves tertiary treatment by membrane filtration.  The treatment basins are 
constructed of reinforced concrete.  Filtered effluent is UV disinfected prior to being 
recycled on the land application area (LAA), stored in the North Pond prior to application, or 
discharged to the San Joaquin River, which is regulated under separate NPDES 
requirements when discharge to the LAA is not feasible. 



WASTE DISCHARGE REQUIREMENTS ORDER R5-2013-0010 -2- 
IRONHOUSE SANITARY DISTRICT 
IRONHOUSE WATER RECYCLING FACILITY 
CONTRA COSTA COUNTY 
 
 
The newly constructed WWTP has resulted in improved effluent quality for all constituents 
except nitrate.  However, the increase in nitrate is associated with a significant decrease in 
TKN, which results in a total nitrogen concentration less than 15 mg/L. The effluent TDS 
concentration has also decreased but is also dependent on domestic use and source water 
quality.  The Discharger states that water softener usage has decreased since 2007 due to 
the economic decline and that there are a number of vacant foreclosed homes that have 
water softeners.  When existing and new water softeners come online, the TDS 
concentration is expected to increase. 

The hydraulic capacity of the WWTRF is not limited by the constraints of land disposal and 
storage because the Discharger is able to discharge to the San Joaquin River year round 
under the NPDES permit.  This Order sets an influent flow limit at the design treatment 
capacity of 4.3 MGD, which is the same flow limit as the NPDES permit.  

The previous Order allowed the Discharger to apply biosolids as soil amendment to the 
LAA fields and this Order also allows the land application of biosolids.  The Discharger 
states that metal concentrations have increased in the biosolids and decrease in the 
effluent as a result of changing to membrane filtration, which will make loading of metal 
constituents to the LAA more controllable. 

The Discharger periodically takes water treatment (alum) sludge from three Contra Costa 
Water District water treatment plants.  The sludge is stockpiled on Jersey Island prior to 
being used for maintaining and reinforcing LAA field berms. 

Land Application Area 

Tertiary disinfected wastewater is recycled on the Jersey Island LAA to grow fodder crops.  
Jersey Island is an approximately 3,500 acre subsided island below the flow level of the 
San Joaquin River.  Reclamation District 830 maintains the levees that surround the island 
and dewaters the island using a network of interceptor ditches that drain to the northern 
pumping station.  The ditches and pump station are used continuously to keep the shallow 
groundwater below the land surface.  The acreage of the Jersey Island LAA has decreased 
to 335 acres because the Discharger has removed some LAA fields due to poor soil 
conditions.  The Discharger proposes to apply biosolids and/or commercial fertilizer to the 
LAA for soil amendment and supplemental nutrients because the total nitrogen 
concentration of the treated wastewater is not sufficient to meet crop demand. 

The Discharger has ceased use of the mainland LAA for water recycling.  The mainland 
area is approximately 165 acres and will be used to grow crops from natural precipitation.  
This Order allows certain mainland monitoring wells to be abandoned as requested by the 
Discharger.  This Order does not prohibit future irrigation of the mainland LAA fields with 
treated wastewater.  However, this Order requires the Discharger to submit a LAA 
Expansion Workplan, which requires approval prior to use of recycled water or biosolids on 
the mainland LAA fields.  The workplan requires an evaluation of whether groundwater 
monitoring wells need to be installed.   



WASTE DISCHARGE REQUIREMENTS ORDER R5-2013-0010 -3- 
IRONHOUSE SANITARY DISTRICT 
IRONHOUSE WATER RECYCLING FACILITY 
CONTRA COSTA COUNTY 
 
 
Groundwater Considerations 

On the mainland, shallow groundwater generally flows northward toward Big Break and the 
San Joaquin River.  Groundwater intercepted by the Discharger’s return ditches is pumped 
to the “I parcel”, used for mainland irrigation, or discharged to Big Break.  Groundwater on 
the mainland is typically less than 5 feet below ground surface.   The base of the effluent 
storage ponds is about 1 to 4 feet above groundwater. Based on background groundwater 
monitoring data, groundwater on the mainland is spatially and temporally variable.  Based 
on studies completed by the Discharger, TDS and chloride degradation shown in 
downgradient monitoring wells is primarily due to naturally occurring salinity.  For nitrate, 
monitoring data shows that degradation has occurred but the improved quality of the 
effluent will likely prevent further degradation. 

Jersey Island is dewatered to maintain groundwater at a depth approximately 2 to 4-feet 
below the ground surface.  WDRs Order 5-01-237 required that the Discharger monitor 
surface water in the dewatering ditches in lieu of shallow groundwater.  Based on the data 
monitoring, wastewater recycling on the Jersey Island LAA appears to cause groundwater 
degradation with respect to TDS.  The Discharger states that TDS concentrations generally 
increase after winter rainfall and irrigation events, which supports a conceptual 
understanding that higher groundwater elevations leach salt from shallow soil layers.    The 
apparent groundwater salinity may also be associated with evapoconcentration of the 
recycled effluent during irrigation and naturally occurring salts.  However, considering the 
hardness and salinity of the community water supply, the effluent TDS is not unreasonably 
elevated and evapoconcentration would still occur if another water supply was used for 
irrigation.  On average, wastewater recycling on the Jersey Island LAA has not degraded 
groundwater with respect to nitrate and the improved effluent quality and agronomic 
fertilization rates will continue to prevent degradation. 

Basin Plan, Beneficial Uses, and Regulatory Considerations 

Local drainage is to the Sacramento San Joaquin Delta but the Discharger maintains all 
storm water onsite.  The beneficial uses of the Sacramento San Joaquin Delta, as stated in 
the Basin Plan, are municipal and domestic supply; agricultural supply; industrial service 
supply; industrial process supply; navigation; water contact recreation; non-contact water 
recreation; warm freshwater habitat; cold freshwater habitat; wildlife habitat; migration of 
aquatic organisms; and spawning, reproduction, and/or early development.   

The Basin Plan designates the beneficial uses of underlying groundwater as municipal and 
domestic supply, agricultural supply, and industrial supply. 
 
Antidegradation Analysis 

 
The Discharger has been monitoring groundwater quality at the site since 1983 when the 
original wastewater treatment facility was built.  The California Department of Water 
Resources (DWR) has also maintained a piezometer cluster site (DWR-351) near the 
northeast corner of the North Effluent Storage Pond since 1968.  Based on the data 



WASTE DISCHARGE REQUIREMENTS ORDER R5-2013-0010 -4- 
IRONHOUSE SANITARY DISTRICT 
IRONHOUSE WATER RECYCLING FACILITY 
CONTRA COSTA COUNTY 
 
 
available, it is not possible to determine pre-1968 groundwater quality.  Therefore, 